
Water Treatment  
Residuals Engineering

Subject Area:
Environmental Leadership





 

Water Treatment 
Residuals Engineering

©2006 Awwa Research Foundation. ALL RIGHTS RESERVED



 

About the Awwa Research Foundation

 

The Awwa Research Foundation (AwwaRF) is a member-supported, international, nonprofit organization 
that sponsors research to enable water utilities, public health agencies, and other professionals to provide 
safe and affordable drinking water to consumers.

The Foundation’s mission is to advance the science of water to improve the quality of life. To achieve 
this mission, the Foundation sponsors studies on all aspects of drinking water, including supply and 
resources, treatment, monitoring and analysis, distribution, management, and health effects. Funding 
[...]
Ion exchange processes, as the name implies, are used to remove cation or anion contami-
nants such as calcium and magnesium, arsenic, nitrate, and barium. These processes produce a
brine residual as well as spent rinse water. There are also adsorption processes that produce
similar types of residuals. Some adsorption processes use “throw-away media” such that the
residual produced is the spent adsorption material. Adsorption media may also need to be back-
washed so that a spent backwash water is produced.

The fourth general category of treatment is when membranes are used to remove particu-
lates or dissolved solids. In this case, a concentrate is produced that consists of concentrated levels
of the raw water contaminants that the membrane has rejected as well as any additives that may
have been used prior to membrane treatment.

Finally, gaseous residuals are produced by air stripping processes that release vapor to the
atmosphere. These releases are primarily volatile organic compounds (VOCs) and radon.

COAGULATION WASTE STREAMS

Coagulation of surface waters is by far the most commonly used water supply treatment
technology. These waste streams make up the majority of the water plant wastes produced by the
water industry. They are also some of the more difficult wastes to treat. Figure 1.1 shows a sche-
matic of a conventional coagulation treatment process showing the typical waste products. Some
water plants have a presedimentation step. This is generally used only when the raw water source
is high in settleable solids. Often no chemical is added prior to presedimentation, although an
oxidant or small amount of polymer or coagulant may be added.

The coagulation process itself generates most of the waste solids. Generally a metal salt
(aluminum or iron) is added as the primary coagulant. In addition to the coagulant, other solids
producing chemicals such as powdered activated carbon (PAC), polymer, clay, lime, or activated
silica may be used. These added chemicals will all produce waste solids. They are usually removed,
along with the solids in the raw water, in a sedimentation tank or clarifier. These residuals are
1

©2006 Awwa Research Foundation. ALL RIGHTS RESERVED



    
referred to as sedimentation sludge or clarifier sludge. They are more specifically referred to by the
type of coagulant used. For example, alum sludge is residuals produced from the use of an
aluminum-based coagulant and iron sludge is residuals produced by the use of an iron-based coag-
ulant. When dissolved air flotation (DAF) is used as the clarification step, the residuals are referred
to as float. In areas with very good raw water quality, the clarification step is occasionally omitted
and the solids are removed by filtration only. This process, commonly known as direct filtration, is
usually used for water with low turbidity and requiring low levels of coagulant.

The residuals can be further treated (addressed in subsequent chapters), resulting in addi-
tional residuals streams. Much of the terminology is somewhat obvious. A thickener-treating clar-
ifier sludge or clarifier sludge plus SFBW produces thickened sludge (which could be thickened
alum or iron sludge) and thickener supernatant. A thickener that only treats SFBW will produce
SFBW settled solids. A dewatering device will produce a sludge cake (also called dewatered
solids) as well as a liquid stream. The liquid stream is referred to by the type of dewatering used
such as filtrate, decant, centrate, and pressate.

The quantity of solids produced depends on the raw water quality and chemical addition.
Chapter 2 includes a discussion of how to determine the amount of solids produced. The volume
of sedimentation basin sludge produced depends on both the characteristics of the solids and the

Source: Cornwell, MacPhee, and Mutter 2003.

Figure 1.1 Major residual streams commonly generated by conventional WTPs

Mechanical/
Nonmechanical
Dewatering

SFBW Clarifier

Thickener/Lagoon

Recycle
Sewer
Stream
Discharge

Liquid
Stream

SFBW Clarified
Stream

 SFBW Settled
Solids

SFBW

Raw

Rapid Mix Flocculation Basin

Sedimentation Basin Filters

Residuals Treatment Processes Often Combined

Filtered Water

Motor

Equalization Basin

Thickened
Thickener
Supernatant

Sedimentation Basin Sludge

Secondary Residual Streams

Process Residuals Streams

Dewatering
Residual
Streams

Dewatered Solids
or

Sludge Cake

Thickener
Sewer
Other

Recycle
Sewer
Stream
Discharge

Recycle
Sewer
Stream
Discharge
2

©2006 Awwa Research Foundation. ALL RIGHTS RESERVED



 

mechanism by which solids are removed from the basin. Many basins, particularly older ones, do
not have mechanical means for solids removal and must be manually cleaned. In these basins the
solids are stored for extended periods of time and are allowed to accumulate to a predetermined
level. Periodically the basin is drained and is often washed out with a fire hose. Obviously, for
these basins, the cleaning frequency is a function of the volume of sludge produced and the avail-
able storage volume in the basins. Manual cleaning results in batch production of sludge and
makes subsequent sludge handling more difficult. In most situations it is desirable to retrofit the
basins with continuous sludge removal equipment, which may be difficult to accomplish because
of basin configurations. However, producing a fairly continuous and consistent flow of sludge to
the sludge treatment process is often a critical factor in successful dewatering. Appropriate sludge
removal in combination with flow equalization must be well planned.

The second major residual produced is from the batch process of backwashing the filters,
SFBW. Note that the residuals are not called backwash water; backwash water is used to clean the
filters. The solids collected on the filters are those remaining after sedimentation, are caused by
the addition of a filter aid, or are formed by oxidation of perhaps iron or manganese. In a direct
filtration process, these are the only solids produced. The volume of SFBW produced is a function
of the amount of water used for backwashing. This waste stream is produced at very high flow
rates for short periods of time.

Another waste product that is occasionally produced in a coagulation-based plant is spent
granular activated carbon (GAC). GAC is sometimes used in the filters or postfiltration. When its
use is for taste and odor removal, the carbon is disposed of after its capacity is exhausted. When
its use is for continuous low-level organics removal, the carbon is then usually regenerated onsite
or through a vendor.

There can also be a wide variety of what are referred to as minor waste streams that are
produced at WTPs and need to be addressed (Figures 1.2 and 1.3). Minor waste streams generated
at WTPs include analysis waters, sample line and sink drainage, leakage from pipes and pump
seals, pump packing water, floor and lab drains, roof drains, GAC transport water, leakage from
chemical tanks, and process overflows. Analysis waters include spent water from online analyses
conducted on water from various points in the treatment process. Sample lines from various points
in the treatment process are typically routed to laboratory sinks, along with discarded analysis
waters. Water normally flows continuously through sample lines at a relatively slow rate, approxi-
mately 0.5 gpm (0.03 L/sec), into a lab sink.

Another category of minor waste streams is process overflows. Unit process tanks (rapid
mix, flocculation, sedimentation, etc.) are often designed with an overflow located above the
normal operating water level. Thus, process overflow streams are generated only when water
levels rise above design operating levels to the overflow elevation in a tank.

Analysis water quantities generated continuously could be on the order of several hundred
gallons per day or more depending on the size of the WTP and its support facilities. For example,
an online turbidimeter may flow at 500 mL/min, which generates about 190 gpd (720 L/d).
Sample lines may produce a few thousand gallons per day, assuming four or five sample lines run
continuously into a lab sink at a rate of 0.5 gpm (0.03 L/sec). Leakage amounts from pipes, etc., in
a plant are related to the condition of equipment but would be minimal under ideal conditions.
Volumes of water collected in roof drains would depend on rainfall quantities, and process over-
flows from water treatment unit processes would be zero under normal operating conditions.
3

©2006 Awwa Research Foundation. ALL RIGHTS RESERVED



       
Source: Cornwell, MacPhee, and Mutter 2003.

Figure 1.2 Example of minor residual stream sources and discharge pathways

Source: Cornwell, MacPhee, and Mutter 2003.

Figure 1.3 Example floor drain floor schematics

Recycle

Roof
Drains

Surface
Runoff

Chemical
Containment

Drains

System Leaks
(piping, tanks, 
pumps, etc.)

Floor
Drains

Sink
Drains

Instrumentation
Sample Taps

Process
Overflow

Drains

Pilot-
Plant

Drains

Stormwater
Collection

Sewer
Disposal

Special
Containment

Basin

Special Handling
and Discharge

Monofill
Leachate

Possible Discharge 
Pathways

Possible Minor
Stream Sources

Chemical
Containment

Lagoon/
Treatment System

Lab 1 Lab 2 Lab 3 FG 1 FG 2 FG 3 B1 B2 PP 1 PP 2

PO 1 CS 1 CS 2 CS 3 CF 1 CF 2

To Thickeners
To Recycle

To Lagoon
To Recycle

Sewer
Discharge

Process
Overflow
Drains Chemical Storage Room Drains

Chemical Feed
System Drains

Laboratory Drains Filter Gallery Drains Basement Drains Pilot-Plant Drains
4

©2006 Awwa Research Foundation. ALL RIGHTS RESERVED



      
SOFTENING WASTE STREAMS

Wastes produced from softening plants represent the second major waste product
produced by the water industry. Fortunately, they are generally more easily dewatered than are
coagulant wastes, although the presence of some trace inorganics can make their proper disposal
difficult. There are many variations of the softening process. Chemical addition, flow processes,
and the subsequent waste quantities and characteristics are all dependent on the raw water hard-
ness and alkalinity, and the desired finished water quality. Since softening is generally a process
used to improve the chemical characteristics and aesthetics of the finished water rather than its
potability, subjective decisions can be made as to the final desired quality. One of the factors that
should enter into the decision process is the impact on sludge handling and costs.

Softening is accomplished either by chemical precipitation of the calcium and magnesium
or by the use of ion exchange (IX) resins. The former, traditionally called lime–soda ash soft-
ening, is by far the most widely used softening process. In this method, lime is added for the
removal of carbonate hardness supplemented with the use of soda ash for noncarbonate hardness
removal if required. From the standpoint of sludge economics, it is desirable to leave as much
magnesium hardness in the water as considered acceptable. Often the magnesium hardness can be
allowed to remain around 40 mg/L as calcium carbonate (CaCO3), or slightly higher, and not have
an adverse effect on home water heaters. The less magnesium in the sludge, the easier it is to
dewater.

Figure 1.4 is a rather simplified softening plant schematic. Several variations and configur-
ations of Figure 1.4 are used to obtain the desired water quality and minimize costs. In softening
plants there are usually two waste streams produced: the lime sludge from the clarifier and the
backwash residual. Some plants will add a polymer or metal salt to aid in the removal of fine
precipitates, color, or turbidity present in the original water. Again, from a sludge viewpoint, the
addition of metal salts should be held to a minimum as the presence of metal hydroxides could
significantly increase sludge treatment costs. The use of polymers and slurry recirculation can
help minimize the use of these coagulants.

In many plants, the reaction zone and clarifier are combined into a single solids contact unit.
In these plants, sludge can be fairly uniformly withdrawn from the sludge blanket, and a consistent
suspended solids concentration and flow rate can be maintained. Plants that have separate clarifiers

Figure 1.4 Residual-producing processes in softening plants

Raw
Water

Chemical
Additions

Oxidant
Lime–

Soda Ash
Coagulant

Coagulant Aid
Coagulant

Coagulant Aid
Coagulant CO2

Oxidant
Filter Aid

Fluoride
Corrosion

Control
Oxidant

SFBWLime Sludge
Softening
Streams

Rapid Mix Reaction Zone

Clarifier

Recarbonation

Filtration

Motor
5

©2006 Awwa Research Foundation. ALL RIGHTS RESERVED



                         
are often equipped with scrapers for sludge removal. Although not quite as easy to control as the
sludge blanket units, the separate clarifiers can produce a fairly consistent sludge. As with coagula-
tion plants, SFBW is produced at high flow rates for short periods of time.

ION EXCHANGE AND ADSORPTION

In water softening by IX, the water containing the hardness is passed through a column
containing the IX material. The hardness in the water exchanges with an ion from the IX resin.
Generally, the ion exchanged with the hardness is sodium:

Ca (HCO3)2 + 2NaR = CaR2 + 2NaHCO3 (1.1)

where R represents the solid IX material. By the above reaction, calcium (or magnesium) has been
removed from the water and replaced by an equivalent amount of sodium (i.e., two sodium ions
for each divalent cation removed). The exchange results in essentially 100 percent removal of the
hardness from the water until the exchange capacity of the IX material is reached. When the IX
resin becomes saturated, “breakthrough” is said to have occurred because the hardness is no
longer removed. At this point, the IX material is regenerated. During regeneration, the hardness is
removed from the material by passing water containing a large amount of Na+ through the col-
umn. The mass action of having so much Na+ in the water will cause the hardness of the IX mate-
rial to enter the water and exchange with the sodium:

CaR2 + 2NaCl = 2NaR + CaCl2 (1.2)

The IX material can now be used to remove more hardness.
This spent regenerant or brine is the residual stream that requires disposal. It contains the

excess or leftover NaCl, and the ions removed—calcium chloride (CaCl2) and magnesium chlo-
ride (MgCl2). Economics dictate that a readily available location be used for disposal of this brine.
Therefore, most large plants that utilize IX softening are located in coastal communities so that
ocean brine disposal is practiced. Ion exchange has been used in small water supply systems in
other parts of the country, and wastes have most often been discharged to municipal wastewater
systems, or to receiving streams. Two additional waste streams are also produced in conjunction
with IX. Prior to the use of the regenerant, the column is usually backwashed in an upflow mode
to remove any suspended material. After regeneration, the column is rinsed, which will produce a
waste stream also high in dissolved solids.

Removal of trace inorganic substances by IX or adsorption, such as arsenic, barium,
cadmium, chromium, fluoride, lead, nitrate, mercury, selenium, silver, radium, and uranium, is
becoming more of a concern in the drinking water industry. Often hardest hit with removal of
these constituents is the very small utility, with limited capital but with no other water source. The
proper handling and disposal of resulting wastes can be critical to overall economic success.

MEMBRANE RESIDUALS

Membranes can be used to remove a variety of contaminants. The size of contaminant
removed depends upon the type of membrane selected and its associated pore size.
6

©2006 Awwa Research Foundation. ALL RIGHTS RESERVED



       
As membrane systems are increasingly used for water utility applications, the manage-
ment of their residuals has become a growing challenge. Membrane technology uses a driving
[...]
suspended solids analysis. Any filterable solids should be removed by coagulation; therefore, it is
recommended that 0.45-µm paper be used for the suspended solids analysis. In many raw waters,
<5 mg of weight may be in 1 L of water; therefore, several liters of water may need to be filtered
for accurate results. Each individual utility will need to determine its exact procedure for accu-
racy. Oven temperature is also important. For raw water suspended solids analysis, the standard
temperature of 103°C is generally sufficient.

Another complication exists for raw water sources that contain a significant amount of
color. Color, perhaps indicated by total organic carbon (TOC), can be a large contributor to the
sludge production. For many waters, color and nondissolved TOC is filterable on a 0.45-µm filter
and will therefore be measured in a suspended solids analysis. In this case, TOC is accounted for
in the suspended solids analysis. Values of b for colored raw waters can be as high as 20, but
unless turbidity and color vary together, a correlation between SS and Tu will not exist. For waters
that a high, nonfilterable TOC (called dissolved organic carbon [DOC]) is removed, that DOC
removed should be added to the equation.

Overall, therefore, the equations might be generalized as

S = 8.34 Q (aC + bTu + DOCR + A) (2.6)

where a = solids produced/coagulant addition
C = coagulant addition (mg/L)
b = SS/Tu ratio

Tu = raw water turbidity (ntu)
DOCR = nonfilterable raw water TOC removed (mg/L)

A = additional solids-producing chemicals added

The second method that can be used to estimate total sludge weight produced for coagulant
sludge is to conduct a conservation of coagulant mass balance analysis. This method is based on
conservation of the coagulant; that is, whatever is added in the coagulation process ends up in the
sedimentation basin solids, backwash solids, or finished water. The first step is to analyze the
aluminum (or iron) content of the coagulant. As an approximation, it can be assumed that dry
weight alum is 9.1 percent aluminum. Because iron coagulants vary, the iron content must be deter-
mined or obtained from the manufacturer. A series of sludge, SFBW, and finished water samples
are then collected and analyzed for aluminum (or iron). The pH of the solids is lowered to 1 and
maintained for 10 to 15 minutes. The sample is then filtered and the filtrate analyzed for aluminum
(or iron). This method will tend to solubilize the aluminum hydroxide but not solubilize the
12

©2006 Awwa Research Foundation. ALL RIGHTS RESERVED



aluminum in the clays that may be present. A second aliquot of unacidified sludge is analyzed for
suspended solids concentration. When conducting suspended solids tests on hydroxide sludges, an
oven temperature of 140°C should be used, rather than the normal 103°C. Use of 140°C will drive
off the sorbed water (not the 3 moles of bound water). Sorbed water is not part of the solids produc-
tion. Care should be used to be certain the weight has stabilized. The total amount of sludge can
then be computed.

For example, if a 10-mgd (38-ML/d) plant uses 30 mg/L alum, and the sedimentation
basin sludge is analyzed to contain 2,000 mg/L Al at 2.5 percent solids concentration, how much
sludge is produced per day? Ignore SFBW and finished water aluminum for this example.

total Al added/day = 10 mgd × 8.34 × 9.1 percent × 30 mg/L
= 228 lb (103 kg)

Because the sludge contains 2,000 mg/L Al, there must be 51,756 L of sludge (1.03 × 108/2,000)
(or 13,800 gpd [52 m3/d]). At 2.5 percent solids concentration, there would be 2,877 lb (1,305 kg)
of dry weight sludge produced per day (13,800 × 8.34 × 2.5 percent). By collecting a series of
sludge samples from various locations and depths from within a basin, it is possible to formulate
an accurate estimate of the amount of sludge produced. A complete mass balance should be done
to include aluminum in the backwash solids and the finished water.

The third method for determining sludge quantities is through field determination. This is
probably the most difficult method to obtain accurate results, unless the utility already has contin-
uous sludge collection equipment with a monitoring system. If the utility already has a mechan-
ical dewatering system, then truck tare weights can be obtained, and, in conjunction with carefully
conducted solids analyses, the amount of sludge produced can be determined. However, a utility
usually needs to determine the amount of sludge produced before the installation of facilities, and
often the plant has manually cleaned sedimentation basins or does not have a way to continually
measure sludge flow and dry weight.

In order to conduct an estimate by field determination, all basins should be cleaned. Then
a specific period of time should be allowed for sludge to collect in the basins. Next, using a
“sludge judge,” a cross section of sludge depth can be made in each basin.* The sludge judge can
also be used to collect a composite depth of sludge from several locations in the basins for
suspended solids analyses. With the results of suspended solids analysis and the calculation of
sludge volume in the basins, a very rough projection of sludge production can be determined.
However, it is highly recommended that this procedure be supplemented by use of the other two
procedures. Another method that can be employed is to measure the suspended solids in the floc-
culation compartment. Several samples are needed, as uniform mixing often does not occur in
flocculators.

The City of Philadelphia, Pa. (Philadelphia Water Department, or PWD) conducted a
study to determine the residuals production of its three WTPs using both the calculation and field
determination methods.

Table 2.1 summarizes specific information for each water treatment facility that would be
relevant to the overall planning of residuals management facilities. The flocculation–sedimentation
basin routine and annual cleaning volumes shown for each plant were derived from data generated

* A sludge judge is a clear acrylic tube with a foot valve to allow collection of a cross-sectional sample.
13

©2006 Awwa Research Foundation. ALL RIGHTS RESERVED



by PWD. Filter backwash frequencies and volumes shown in Table 2.1 were obtained from plant
operating records.

The following paragraphs provide an overview of each WTP and a description of the
existing residuals management practices.

The Baxter WTP is a conventional surface WTP with a rated capacity of 282 mgd
(1,070 ML/d) and a current average water production rate of 200 mgd (757 ML/d). The raw water
turbidity ranges seasonally from 4 to 13 ntu, but can be significantly higher following rainstorm
events. Ferric chloride is used as a primary coagulant, and lime is added for pH adjustment. Raw
water is drawn by gravity from the Delaware River into the raw water basin.

• Flocculation–sedimentation basins—The plant has four flocculation–sedimentation
basins, each equipped with circular collectors to provide for daily residuals removal.

Table 2.1
Overview of existing residuals-generating processes at PWD

Parameter Baxter WTP Queen Lane WTP Belmont WTP

Treatment capacity (mgd)
Rated
Average

282
200

120
107

80
65

Raw water basin
No. of basins
Volume, each (MG)

1
176

1
214

2
43

Flocculation–sedimentation basins
No. of basins
Volume, each (MG)
Residuals collection type

4
9.5

Circular

4
10

Chain and flight

4
3.0 to 4.1
Circular

Flocculation–sedimentation residuals 
volume (gal)

Routine, average
Routine, maximum
Cleanings, average
Cleanings, maximum

270,000
360,000
320,000
736,000

961,000
1,300,000

157,000
372,000

40,000
42,000

245,000
537,000

Filtration
No. of filters
Filter area, each (ft2)
Filter to waste

Filters washed per day
Average
Maximum

94
1,044
None

48
116

40
1,044
None

48
95

26
1,044
None

19
46

Wash-water volume (MG)
Per backwash
Average day
Maximum day

0.12
5.7

16.5

0.15
7.3

17.5

0.12
2.4
8.3

NOTES: mgd × 3.785 = ML/d; MG × 3.785 = ML; ft2 × 0.93 = m2.
14

©2006 Awwa Research Foundation. ALL RIGHTS RESERVED



Residuals from each flocculation–sedimentation basin are discharged for 3 hours each
day, one basin at a time, at an estimated rate of 500 gpm (135 m3/hr). Two basins are
routinely cleaned in the morning and two in the afternoon. Flocculation–sedimentation
basin residuals can flow by gravity to the raw water basin, but the flocculation–
sedimentation must be pumped to the sewer. When all four flocculation–sedimentation
basins are in service, approximately 360,000 gal (1.36 × 106 L) of flocculation–
sedimentation basin residuals are discharged per day.

Each basin is taken out of service for cleaning about once per year. This operation
consists of draining each basin (9.5 MG [36 ML]) over an 8- to 16-hour period,
followed by 4 to 6 weeks of removing the accumulated solids with fire hoses. The
quantity of solids removed during each basin cleaning is estimated by PWD to average
400 DT (3.6 × 105 kg).

• Filters—The Baxter plant has 94 filters (67 with sand media and 27 with dual media).
The design rate is 2.0 gpm/ft2 (4.9 m/hr), and the filter surface area is 1,044 ft2

(97 ML) per filter. The filter backwash rate ranges from 15,000 and 22,000 gpm for
approximately 8 minutes in the winter and summer, respectively. The daily filter
backwash water usage ranges from 5.7 to 16.5 MG (21 to 62 ML). This corresponds to
2.9 to 8.2 percent of the average daily treatment capacity. Currently, the elevated
backwash tanks are out of service and the filters are washed directly with the backwash
tank fill pumps. Two filters, one on each side of the plant, can be backwashed
simultaneously. The spent backwash water flows by gravity to the raw water basin and
is ultimately returned to the treatment plant.

The Queen Lane WTP has a rated capacity of 120 mgd (450 ML/d) with an average water
production rate of 90 mgd (340 ML/d). Raw water is pumped from the Schuylkill River and
settled in the raw water basin. The raw water turbidity ranges seasonally from 2 to 18 ntu, but can
be significantly higher after rainstorm events. Both alum and ferric chloride can be used as a
primary coagulant, although ferric chloride is preferred. Lime is added for pH adjustment.

• Flocculation–sedimentation basin—The plant has four 10-MG (38-ML) flocculation–
sedimentation basins, each with an upper and lower level. The upper levels are
equipped with chain and flight collectors. Operation of the collectors is continuous
24 hours per day as is the routine discharge of the flocculation–sedimentation residuals.
The residuals are pumped from each basin at approximately 225 gpm (14 L/sec) for a
total flow of 900 gpm (57 L/sec) or 1.3 mgd (5.0 ML/d) for all four basins.

The flocculation–sedimentation basins are taken out of service at least once each
year for annual cleaning. This occurs in the spring and/or the fall and removes about
200 tons (1.8 × 105 kg) of solids per basin per cleaning. A cleaning event consists of
draining the upper level over a period of 12 hours. The lower level, which does not
have collectors, drains over a 3-day period.

• Filters—The Queen Lane WTP has 40 filters (22 with sand media and 18 with dual
media). The design filtration rate is 2.0 gpm/ft2 (4.9 m/hr), and the filter surface area is
1,044 ft2 (97 m2) per filter. The filter backwash rate is 22,000 gpm (1,320 L/sec) for
the sand filters and 18,500 gpm (1,110 L/sec) for the dual-media filters. The backwash
duration is approximately 7 minutes. The daily filter backwash water usage ranges
15

©2006 Awwa Research Foundation. ALL RIGHTS RESERVED



from 7.3 to 17.5 MG (28 to 66 ML). This is equivalent to 6.8 to 14.9 percent of the
average water treatment rate.

The Belmont WTP has a rated capacity of 80 mgd (300 ML/d) with an average water
production rate of 65 mgd (246 ML/d). Raw water is obtained from the Schuylkill River. The raw
water turbidity ranges from 3 to 28 ntu, and ferric chloride is used as the primary coagulant.

• Flocculation–sedimentation basins—The plant has four flocculation–sedimentation
basins (two at 4.1 MG [16 ML] and two at 3.0 MG [111/L]), each equipped with
circular collectors to allow routine removal of the flocculation–sedimentation basin
residuals. Routine discharges occur for 3 minutes per basin per shift at an estimated
discharge rate of 2.6 cfs or 1,167 gpm (70 L/sec). When all four basins are in service,
there is an estimated 3,500 gal (1.3 × 104 L) sedimentation basin discharge every
2 hours for a total of 42,000 gpd (160 m3/d). Each flocculation–sedimentation basin is
cleaned annually either in the spring or fall. A cleaning event consists of draining the
basin and then hosing out the solids accumulated in the corners and floc
compartments. This cleaning operation takes about 10 days, including a gradual
draining of the basins. The volume discharged is estimated by multiplying the total
time of hosing each day by an estimated hose flow rate of 86 gpm (5 L/sec).

• Filters—The Belmont WTP has 26 filters, each with a filter surface area of 1,044 ft2

(97 m2). Filters are backwashed at 22,000 gpm (1,320 L/sec) and 14,000 gpm
(840 L/sec) in the summer and winter, respectively, for 8 minutes. Two filters must be
taken out of service at the same time for backwashing, but only one filter is
backwashed at a time. Backwashes are kept to one filter each half-hour to minimize
power consumption and costs. The daily backwash water usage ranges from 2.4 to
8.3 MG (9 to 31 ML). This corresponds to 3.6 to 11.7 percent of the average treated
water rate. Under worst-case conditions (which occur in the summer), up to 26 filter
backwashes have been experienced per day, with two thirds of the filters being
backwashed on the night shift.

Operating records for the Baxter, Queen Lane, and Belmont WTPs were analyzed to quan-
tify historical residuals production. Monthly residuals production rates were determined by incor-
porating average monthly raw water basin effluent flow and turbidity values along with ferric
chloride, lime, alum, and PAC dosages in the following empirical equation:

S = 8.34 × Q × (bTu + 1.0 Fe + 0.1 lime + 0.44 Al + PAC) (2.7)

where S = residuals production (lb/d)
Q = plant flow (mgd)
b = ratio of total suspended solids (TSS) to turbidity

Tu = raw water turbidity (ntu) after presedimentation
Fe = ferric chloride dose (mg/L)

lime = lime dose (mg/L)
Al = alum dose (mg/L)

PAC = powdered activated carbon dose (mg/L)

Lime was included at a 10 percent factor to account for impurities.
16

©2006 Awwa Research Foundation. ALL RIGHTS RESERVED



A mass balance sampling program was initiated to determine the b-factor for each of
PWD’s WTPs. Data are summarized in Table 2.2 and reveal that the ratio of raw water basin
effluent TSS to turbidity is 1.4 for the Baxter plant, 1.5 for Queen Lane, and 1.5 for Belmont.

To calculate the historical residuals production for the WTPs, pertinent monthly operating
data for the Baxter, Queen Lane, and Belmont WTPs were obtained. Key historical operating data
and residuals production for each plant are summarized in Table 2.3. The residuals production is
shown as average dry pounds per day and pounds of solids produced per million gallons of water
treated (lb/MG). The latter characterizes variations due to raw water quality. The 90th percentile
value represents about a maximum month condition. This value does not include basin cleaning
operations which would result in a higher monthly residuals production when the basins are
cleaned.

The historical trends for the three PWD plants are as follows:

• The average residuals generation rate for the Baxter WTP is estimated at 140 lb/MG
(17 kg/ML). Seasonal variations (spring and fall) in residuals production range from
100 to 200 lb/MG (12 to 24 kg/ML). A peak residuals generation of 391 lb/MG
(47 kg/ML) occurred in February 1994 because of high turbidity (20 ntu) coming out
of the raw water basin.

• The average residuals generation rate for the Queen Lane WTP is 189 lb/MG
(2 kg/ML), with typical variations between 150 and 350 lb/MG (18 and 42 kg/ML).
[...]
ators must determine the frequency at which they need to wash filters, how many in a row, how
many per shift, etc. It is also important to associate a production flow with the number of filter
washes. Some facilities may wash all filters each day independent of the raw flow, whereas others
may operate fewer filters at lower production levels and hence wash fewer filters. Additional deci-
sions need to be made regarding the volume of SFBW produced per day, the design (perhaps
worst-case) number of filter washes per day, and the frequency of backwashes. One of the more
critical decisions is determining frequency of backwashing filters. The criteria resulting in
maximum flexibility would allow for backwashing one filter immediately after another until all
filters are backwashed, which is referred to as sequential backwashing (some plants have the
ability to backwash more than one filter at a time). This, of course, results in a large EQ basin. On
the other end of the spectrum is a criterion of evenly spacing the backwashes. This criterion would
minimize the EQ volume required but would also place the largest constraint on operations.

EQ basins can be used to meet various flow goals, as shown in Figure 3.1. They can be
sized to meet recycle percentage goals, minimize downstream treatment facility sizes, or meet

Source: Cornwell, MacPhee, and Mutter 2003.

Figure 3.1 SFBW EQ release criteria

X

Filters

Qo

Clarifier Rate (gpm)

Qt

Recycle X % of
Plant Flow Rate

Sewer/Stream
Discharge (gpm)

EQ Basin

Qs

Qr

X

Qo = Raw SFBW
Qr = SFBW to recycle
Qs = SFBW to sewer or stream
Qt = SFBW to clarifier
58

©2006 Awwa Research Foundation. ALL RIGHTS RESERVED



discharge flow limitations. EQ basins are often mixed to provide a uniform solids concentration in
the discharge. The pumps from the EQ basins would be sized to meet the downstream flow restric-
tions (i.e., percent recycle, thickener loading rate, sewer allowed flow, etc.).

An example taken from sizing EQ facilities at a Cleveland Division of Water (CWD) WTP
illustrates EQ sizing methods. The CWD Morgan plant has an existing conventional clarifier for
treating SFBW prior to recycling into the treatment process. The recycle rate at minimum plant
flow was determined to be the limiting condition for sizing EQ storage.

In order to determine the required EQ storage capacity such that filter backwashing is not
limited, a list of backwash operation assumptions was developed by the CWD operators that
represented the operational scenario for the Morgan WTP. These operational assumptions were
used for calculating the EQ storage volume required and were based on present and future
Morgan WTP operations information.

• Minimum plant flow rate = 55 mgd
(95th percentile minimum flow)

• Instantaneous recycle goal (maximum) = 10 percent of raw flow
• Backwash volume = 260,000 gal/backwash
• Backwash frequency = 30 min/backwash event (first four filters)

 55 min/backwash event (remaining 24 filters)
• Maximum number of washes per day = 28

The required EQ basin storage capacity was calculated using these filter backwash operational
assumptions. The parameters were incorporated into a 24-hour storage profile. An example EQ
storage curve is presented in Figure 3.2. The curve is constructed by adding in the SFBW corre-
sponding to the backwash schedule and subtracting out the allowed release rate. In this example,
the allowed release rate was limited by the clarifier capacity of 3,375 gpm (213 L/sec). The curve
demonstrates that a total EQ storage volume of 2.52 MG (9.5 ML) is required to store the cumula-
tive volume of backwash water generated under these assumptions.

The storage curve used for determining required EQ storage volume also demonstrates
that at the end of the day the EQ basins would not be empty. That means that more SFBW was
produced than could be returned with the existing clarifier capacity. Therefore, during the next
day of operation, filter backwashing would have to be halted until the EQ basins could drain down
to a level that would allow for storage of additional SFBW. Because of the large EQ basin volume
required using these assumptions, an alternative set of assumptions was developed by the CWD
staff. For this alternative it was assumed that only the number of filters necessary to produce the
minimum production capacity would be online during that day. An analysis of plant flow rate
versus number of filters in service was conducted to determine the number of filter washes per day
that would be expected if each operating filter was washed once per day. The results from this
analysis are summarized in Table 3.3. At the maximum expected plant flow rate of 115 mgd
(435 ML/d), a total of 28 filters would be in service. If each filter was washed once per day, the
volume of SFBW would be approximately 7.3 MG (28 ML). At lower plant flow rates there would
be fewer backwashes required because of having fewer filters in service. Also in this scenario, it
was determined that an additional clarifier was needed so that the recycle limitation was a
10 percent return requirement, not the clarifier capacity.

At the lowest plant flow rate of 55 mgd (208 ML/d), the SFBW clarified discharge flow
rate is limited by the 10 percent maximum recycle rate. Another EQ storage curve (Figure 3.3)
59

©2006 Awwa Research Foundation. ALL RIGHTS RESERVED



was constructed using the original assumptions along with a 55-mgd (208-ML/d) raw flow rate
and 14 filter backwashes per day from data in Table 3.3. At a flow rate of 55 mgd (208 ML/d), the
maximum recycle rate at 10 percent is 3,819 gpm (240 L/sec). The curve shows that the cumula-
tive stored EQ volume after 14 backwashes is approximately 1.2 MG (4.5 ML). Therefore, the
limiting condition was a low-flow scenario with 14 filter washes per day resulting in a required
EQ volume of 1.2 MG (4.5 ML).

Figure 3.2 Example EQ storage curve used for determining backwash EQ storage capacity

Table 3.3
Morgan WTP filter operations

Plant flow rate
(mgd)* No. of filters in service

Total backwash volume 
generated (mgd)*

55 14 3.6

65 16 4.2

75 18 4.7

85 21 5.5

95 23 6.0

105 25 6.5

115 28 7.3

*mgd × 3.785 = ML/d.

0 2 4 6 8 10 12 14 16 18 20 22 24

Time (hr)

0

500

1,000

1,500

2,000

2,500

3,000

S
to

re
d 

B
ac

kw
as

h 
V

ol
um

e 
(1

,0
00

 g
al

)

60

©2006 Awwa Research Foundation. ALL RIGHTS RESERVED



TREATMENT OF SFBW

SFBW typically has a lower suspended solids concentration than sedimentation basin
blowdown but represents a greater residuals volume. SFBW typically flows by gravity to equal-
ization basins, treatment processes, disposal, or recycle. EQ basins assist by buffering the flow of
SFBW from filter washing into the treatment process, so that a controlled flow rate can be main-
tained. SFBW delivered to a lagoon system or batch clarification process may not require EQ as
an intermediate step. SFBW treatment systems could include any of the following:

• Lagoons
• Conventional clarifiers
• Decant basins
• DAF
• Other high-rate clarification processes
• Membranes

Chemical addition is commonly used to increase the allowed hydraulic loading rate for
clarification processes. Polymers are most commonly used to aid separation, but in some cases
metal salt coagulants are utilized. The actual design parameters for many of these processes are
discussed in chapter 4 and should be consulted for additional information.

Research conducted by Cornwell et al. (2001) demonstrated the range of turbidity and
particle log reduction achievable using seven different process options for treatment of SFBW.
These data are summarized in Table 3.4.

Figure 3.3 Example EQ storage curve for determining backwash EQ storage capacity with
revised assumptions for backwash frequency

0 2 4 6 8 10 12 14 16 18 20 22 24

Time (hr)

250

500

750

1,000

1,250

1,500

1,750

2,000

S
to

re
d 

B
ac

kw
as

h 
V

ol
um

e 
(1

,0
00

 g
al

)

Recycle Rate = 10%, 3,819 gpm
61

©2006 Awwa Research Foundation. ALL RIGHTS RESERVED



These results suggest that the overall highest average particle and turbidity reduction from
SFBW was achieved by filtration (preceded by clarification using DAF or sedimentation plus
polymer) and MF. Both of these treatment approaches resulted in average particle and turbidity
log reductions of about three. Gravity sedimentation with polymer was able to achieve 1.5- to
2-log reduction of turbidity and 2- to 3-log reduction of particles.

Selection of Residuals Treatment Process

Many plants do not treat residuals streams prior to recycle into the water treatment process
or discharge to a stream or sewer. In some cases this may be an acceptable practice. WTPs that
may need a residuals treatment system, or have a treatment system that is not capable of achieving
effluent goals, may perform a residuals treatment evaluation. Bench- or pilot-scale testing can be
used to provide the necessary information for evaluating and designing a residuals treatment
system.

The first step in the selection of the best available treatment process is to determine the
type of residuals stream to be treated and the specific contaminants required for removal. Based
on this information, the list of available processes can be reduced to a few possibilities. Treatment
processes using chemical addition followed by clarification or DAF could be simulated using
bench-scale testing, while membrane systems would require a bench- or pilot-scale membrane
unit. Bench- and pilot-scale testing can be used to perform the following tasks:

• Chemical screening
• Mixing strategies
• Comparison of treatment performance
• Determination of chemical dose
• Determination of influent blend ratios
• Evaluation of effluent quality

Table 3.4
Range of turbidity and particle log reductions from SFBW by treatment type

Process option Turbidity log reduction Particle log reduction

Sedimentation without polymer 0.1 to 0.8 0.2 to 0.9

DAF without polymer 0.7 to 1.4 0.8 to 1.7

Sedimentation plus polymer 1.4 to 2.3 1.9 to 3.3

DAF plus polymer 1.7 to 2.7 1.9 to 3.5

Coagulation followed by sedimentation 0.5 to 1.7 0.4 to 2.1

Filtration with pretreatment using DAF or 
sedimentation plus polymer

2.2 to 3.0 2.4 to 4.4

Membrane MF 2.6 to 3.9 1.6 to 3.5

Source: Cornwell et al. 2001.
62

©2006 Awwa Research Foundation. ALL RIGHTS RESERVED



Several manufacturers have developed methods and/or equipment required to simulate
their full-scale treatment processes using bench- or pilot-scale units. The data from these tests
could be scaled up for designing a full-scale residuals treatment system. Bench-scale testing for
evaluating use of conventional clarification systems for treating residuals is discussed in the
following section.

Bench-scale testing can be used to simulate treatment residuals systems using conven-
tional or other clarification processes. The specific tasks that are necessary when simulating full-
scale residuals clarification systems using bench testing are as follows:

1. Determination of the blend ratios for testing
2. Polymer screening
3. Mixing velocity and duration analysis, if utilized
4. Bench tests and water quality analysis

Results from these tests should generate the information required to provide an idea of the quality
of the residuals stream that is intended for recycle, and the design parameters for the full-scale
clarification system required to achieve these water quality goals.

The first task of the bench evaluation is to determine which residuals streams will be
tested, and whether blending will be used in the full-scale process. The stream to be treated could
be a combination of multiple sources such as SFBW, sedimentation basin blowdown, thickener
decant, dewatering liquid streams, and so forth. Before testing can be performed, a utility must
first decide which blends occur in the full-scale WTP. Bench-scale tests are relatively quick,
allowing for a range of full-scale blending scenarios to be evaluated.

A polymer screening program includes a selection of polymer products of each charge
type (cationic, nonionic, anionic). It may also be desirable to evaluate polymers with different
molecular weights. However, for residuals treatment, often the high-molecular-weight polymers
perform better. There is no rule of thumb as to which charge works best for recycle streams.

A suggested procedure used to perform a quick polymer screening evaluation is as
follows:

1. Use multiple beakers of at least 100 mL, each containing the sample to be tested.
2. Add 0.5 to 2 mg/L of polymer to each jar (NOTE: Dose required may be higher or

lower depending on type of residual treated).
3. Rapid stir manually or by magnetic stirring bar for 30 seconds.
4. Allow sample to settle for 10 minutes and observe floc formation.
5. Collect decant sample and analyze for turbidity.

The above procedure relies heavily on visual observation to select candidate polymers for further
evaluation.

In most cases, clarifiers and thickeners treating SFBW or sedimentation basin blowdown
work quite well with minimal mixing. Quick polymer dispersion is always important and can
generally be accomplished by adding the polymer near a pumping device. Flocculation is seldom
warranted.

However, if polymer treatment is not adequate and a metal salt coagulant is used, then
traditional mixing and flocculation become more important. In this case, standard jar test proce-
dures should be used to determine the proper mixing conditions.
63

©2006 Awwa Research Foundation. ALL RIGHTS RESERVED



The best polymers identified during the screening process should be further evaluated
using jar testing. A range of polymer doses is selected for evaluation to determine the optimal
dose for each residuals stream tested. The jar test evaluation includes simulation of chemical feed,
mixing, and sedimentation, along with sampling and water quality analyses.

If DAF or other clarification process is selected for jar test analysis, the procedures and
equipment are different. In the case of DAF, a system manufacturer should be contacted to obtain
the necessary test equipment and procedures, or the work should be outsourced to an entity having
such equipment. Evaluation of membrane systems for treatment of residuals would also require
pilot testing equipment from a manufacturer.

Full-Scale and Pilot-Scale Test Results

An example of a full-scale demonstration study conducted on a residuals treatment system
is the work performed in 1999 for CWD (MacPhee, Charles, and Cornwell 2001). This project
included an evaluation of a full-scale residuals settling basin and side-by-side pilot testing of DAF
for SFBW treatment.

A total of three polymers were screened (bench scale) to determine the best polymer for
use in the full-scale clarified demonstration testing. The polymers tested were as follows:

• Stockhausen A3040 LTR (anionic), Stockhausen Inc., Greensboro, N.C.
• Allied Colloids Percol LT 22S (cationic), Allied Colloids, Suffolk, Va.
• Allied Colloids Percol LT 26 (anionic), Allied Colloids

Polymers were mixed into the SFBW using a jar-testing apparatus, and turbidity and
particle count samples were collected at different times during settling. The jar test sample collec-
tion times corresponded to an overflow rate range of 0.05 to 1.25 gpm/ft2 (0.12 to 3 m/hr). The
untreated SFBW had a turbidity of 86 ntu and a total particle count >2 µm of approximately
144,600 particles/mL. Each polymer was dosed at approximately 0.5 mg/L into the SFBW.

The results show that each of the polymers was effective at removing turbidity from the
SFBW. The Percol LT 26 and Stockhausen A3040 LTR (both anionic) each performed slightly
better in terms of turbidity removal than the Percol LT 22S (cationic). The particle count data
collected during bench testing shows that the anionic polymers seemed to slightly increase partic-
ulate removal. The Percol LT 26 generated the lowest total particle count of between 500 and
750 particles/mL.

Overall, both Percol LT 26 and Stockhausen A3040 LTR performed very well for both
turbidity and particle removal. In order to simplify polymer feed system operation at the Morgan
WTP and minimize space requirements, it was determined that an emulsion polymer feed system
would be most practical. Only the Stockhausen A3040 LTR is an emulsion polymer; the Percol
products are both dry polymers. The Stockhausen A3040 LTR was therefore selected for full-scale
demonstration testing.

The Stockhausen A3040 LTR dose range was investigated by feeding 0.25, 0.5, and
1.0 mg/L to SFBW in jars and measuring settled turbidity over time. The results show that in order
to lower turbidity to less than 2 ntu at an overflow rate of 0.6 gpm/ft2 (1.5 m/hr), a dose of at least
0.5 mg/L is required. Based on the results, the 0.5 mg/L dose was selected for full-scale testing.

During clarifier demonstration testing, the SFBW turbidity was sampled from the clarifier
influent pipe prior to polymer addition and from the effluent pipe after clarification. Turbidity data
64

©2006 Awwa Research Foundation. ALL RIGHTS RESERVED



from the 3-week study are summarized in Figure 3.4. The data demonstrate that at the lowest
overflow rate tested (0.21 gpm/ft2 [0.5 m/hr]), addition of polymer did not improve solid–liquid
separation in the clarifier compared to settling with no polymer addition. However, at the two
higher overflow rates tested (0.53 and 0.80 gpm/ft2 [1.3 and 2 m/hr]), polymer feed significantly
lowered clarifier effluent turbidities. The figure shows that at the 0.53 and 0.80 gpm/ft2 loading
rates with polymer addition, effluent turbidity was maintained at below 2 ntu. With no polymer
addition, the clarifier effluent turbidity was 5 and 13 ntu, respectively.

The particle count data (Figure 3.5) show the same trend as the turbidity data. Again, at the
lowest overflow rate tested, the effluent particle counts with and without polymer addition were
similar. At the middle and high loading rates, the clarifier effluent particle count (>2 µm) with no
polymer addition was at least twice as high as particle counts generated using polymer
conditioning. 

Removal of TOC from the SFBW by the clarifier was also evaluated. During the 3 weeks
of testing, the SFBW had an average TOC concentration of 4.49 mg/L. The data indicate that
neither the clarified overflow rate nor the addition of polymer impacted TOC removal. The
average clarified effluent TOC concentration measured during the test period, both with and
without polymer, was 2.28 mg/L (48 percent removal).

Clarified influent and effluent samples were collected during demonstration testing and
analyzed for instantaneous and simulated distributed system (SDS) TTHM. The average influent
TTHM concentration for the 3-week test period was approximately 10 µg/L. No significant differ-
ences in TTHM concentration were noted in the clarified effluent at the various overflow rates
tested. The average effluent TTHM concentration was 9 µg/L. If the SFBW clarified effluent, for

Figure 3.4 Impact of overflow rate and polymer addition on SFBW clarifier effluent
turbidities at CWD

0 2 4 6 8 10 12 14

Time (hr)

0

2

4

6

8

10

12

14

16

18

T
ur

bi
di

ty
 (

nt
u)

Without Polymer
With Polymer

Week 1
Overflow Rate 
= 0.21 gpm/ft2
% Recycle = 3.1 

Week 2
Overflow Rate 
= 0.53 gpm/ft2
% Recycle = 7.8 

Week 3
Overflow Rate 
= 0.80 gpm/ft2
% Recycle = 11.8
65

©2006 Awwa Research Foundation. ALL RIGHTS RESERVED



example, is 10 µg/L and the plant recycles 10 percent, then the recycle water adds 1 µg/L to the
TTHM level leaving the WTP.

SDS TTHM concentrations were also measured from the influent SFBW and clarified
SFBW. The influent SDS TTHM concentration averaged 94 µg/L during the 3-week period. The
clarified SFBW was able to lower the effluent SDS TTHM concentration to 48 µg/L (48 percent)
for weeks 1 and 2, and to 72 µg/L (26 percent) during week 3. Polymer addition would probably
maintain the lower TTHM level.

Clarified influent and effluent samples were collected throughout testing for the sum of